FROM : Distributed by History-Kart.150m.com - Please pay $2.00 distribution fee at our website

Kart Engine MC -2

glllUSTRATED PARTS LIST

FEBRUARY 1962

The following pages contain an illus- Page
trated parts list for the MC-2 Kart ; . i

1, ~4 Bngine ...........,
Engine. Due to small differences be- Figure Engine Assembly, Model MC-2 Engine 2
tween engines, it is important that the ipure 2 Culloch etor Assembl
Serial Number of your Kart Engine Figu + MeCulloch Carbur Voo 4
be included whenever spare parts are Figure 3. Powerhead ASSemblY .........oveeeuuerennnnnn.. 6

ordered, This will assure receiving
the proper parts from your dealer.

McCULILLOCH CORPORATION

8101 West Century Boulevard,
Los Angeles €45, California

COPYRIGHT — 1962 H47678

McCULLOCH CORPORATION



Feh, B2 2082 B3:29AM P2

I BE3-952-6EE4

FR: MO

FrROM :

MC-2

Figure 1, Engine Assembly, Model MC-2 Engine

v o

281D

4768




FROM =

\

e

FR< NO. @ BA3-952-5884

FIGURE 1. ENGINE ASSEMBLY, MODEL MC-2 ENGINE

Feb., B2 2002 B3:29AM F3

MC -2

Index Part Units
No. Number Nomenclature Per Assy
1 1002490 Nut - Hex 1/4-28 .. . iiniiirevareerrrossasensssntocssosonnnansannen 2
2 100153 Washer - Lock 1/4-1nCh. s vvereernarsnoreorsnrrnersorsrersossrserss 2
3 48542 MeCulloch Carburetor Assy (See Figure 2) vveiveenrerencioneronens 1
4 55252B Gasket -Carburetor ..........cciiiiiiiiiiiiiiay s erenennasesen 1
5 103947 Screw - Hex hd 10-24 x 1 in. lg (SEMS) ........... Cereererreseaasas 4
6 48608A Manifold Assy - Intake .....ccvvvinene O, e ssrraa e 1
7 486044 Gasket - Intake Manifold .......covireieneeenne Cireresees ey . 1
8 Reed Valve Plate AsSY ....ovvveviervancas Ce b aasrasisassaaac innan 1
9 104476 Screw - Hex hd 8- 32x031 m.lg.. ....... et areteneisaanane 2
10 51480 Lockplale ...vvivcevsiuecrnneneanseanranernrsnnsnnss ceeranaas 1
11 57173 s Clamp - Reet s uvuuviovanisttsotsnsansansosnsscoressnranssnass 1
12 518094 . Valve - Reed ..... P e s T Yt s e et ba e s e aen 1
13 48791 . Plate - Reed ..........0.. Crrerrrerreranes 1
14 48605 Gasket - Reed valve plate .........co0vnee. Ve ettt beetanee s “en 1
15 102128 Screw - Hex hd 1/4-20 x 1-1/4 in, lg b iarerr e oen 4
16 100311 Washer - Plain 1/4-in. ....0e...... . 4
17 58139A Bottom - Crankease ....vviiiiniiansnanes Crreraeaaas 1
18 48909 Gasket - Crankcase botlom ...vvvivnrrerrrrreenssrtonssssnnnnscanns 1
19 102388 Screw - Hex hd 10-24 x 5/8in. lg ........ Pt eeeiateaean. 2
20 103100 Lockwasher - NO, 10 . uurvnrinnarassrsrsssniacasnanroossssasnnaseoe 2
21 48609 Header - EXNAUSE v vvivinrirnersnnioroorerosineetosrrerananansns 1
22 55615 Guard - Dirt..... reetesssacaraeranarean Cennsneeanneenainn fereraan 1
23 102761 Screw - Hex hd 10-24 x T/B 0. I8 vit it ivenenereonrenonnsoeeasaene 4
24 101191 Locknut - Hex 10-24 . . ... ... ... ciarvn.. e errraserrer et 2
25 102189 Washer - Plain NO. 10 .. .. i iiiiinrettnnenosseessssessanennnansns 4
26 48796B Fan Housing Assy ....... Ce s e s EEEsasesstatac it aeaaa e 1
27 57565 Cover Assy - Sparkplug . .vvevrrrenvorioincnnsnoannaranss 1
28 Powerhead ASSY (Se€ FigUre 3) tuiuiiiinritrnrrerarennenrsasnnnennns 1

dza78

262 @D



FrROM : FARx MO, @ BE3-952-6HEd Feh, B2 20802 @3:38AM P4

MC-2

-

12

Figure 2, McCulloch Carburetor Assembly

447578
4 263

e



FrROM = FARA MO, @ BHE5-952-6HE4 Febh, B2 2642 B3I38AM P>

MC-2
FIGURE 2. McCULLOCH CARBURETOR ASSEMBLY

_ Index Part Units
" Ne. Number Nomenclature Per Assy

48542 MeCulloch Carburetnr ABBY. ...ctviurcrecnnnroeronasonanonoannnrenne
104520 . Screw-Panhd 10-24 x T/Bin. 18 vvvvvurrnnrrrneennoronnenennns
100002 . Washer - Plain#10 .,..... Sessarsiersiirerarrr st aranns
48913 . Body Assy - Fuel pump ....... teesrrereataeanasasantun N
48911 . . Filter - Fuel pump .ovvvevvenirnnaransense Ceessasasaisaenns
97274A . Diaphragm - Fuel pump soovrereansrriorsnssssstssstrrossrnnoans
97272A . Plate - Carburetor diaphragin voeuvsitstatiitsvinnnernnnnrsonen
55067B . Diaphragm ....cvveevevnse et rerrrestnesenaraanas Lewsiasaans
550580 . Needle - Metering ...... Perabarearraen Cereraresersaaetaanannns
48810 . Needle - Metering main ...vuvntrriivsosinresnssnneseronssensnnss
10 104001 . “OVRing .........
11 51705 . Spring - Idle screw ....... P
12 104814 . Screw-Panhd4-40x1/4in, 1g (SEMB) ,.iovvrrvnnrennrnnencens
13 50701A .  Arm - Throttle shaflevssuveverearsnrervensrsssrensaranasennans
14 48820 . Spring - Throttle TeturN .. ssavsnrrsrinsanssasteiivrnacosasensa
15 104814 . Screw - Pan hd 4-40 x 1/4 in. lg (SEMS) ....... e rnesneetanenene
16 53309 . Plate - Throttle .....iveivsenosrssnstrroarsasesosnnmannannsne
17 104570 . Screw - Fil hd 8-32 x 1/4 in. 1g {SEMS) ......... rerareenaes
18 55082 . Clip - Throitle shaft .......c00cvevinsrtnnnnraeesns cesrannsanns .o
19 48818A . Shaft - Throttle assy ......... Cermareesastreresaanatasanesnra

0o -1 L)

20 55397 . Serew -~ Idle ..t tnrarriirnnsstrrrrtrinarsssorcsnnssnssnnsne
21 104164 . Screw - PAan hd 4-40 X 1/4 in. 1Z vvvvverrronrncncronnnnesnnnnsse
22 104305 . Pin -Inlet leVer ..vienciessnansenosasossnssnssssassnasasssssse
23 55688 . Lever - Inlet control .....ceieeeveinvrrrnarannns seerseanennans

24 57172 . Spring-Inletlever ... ... ivveeenerrocenraanrssosnssssssanss

25 55476 . Valve - Needle ,...... teernrnannes e Er et s e an

26 55475 . Body - Needle ....cciiciiianncnnstasnsnarnscsensns

29 55474 . Seat - Needle ,....vvrveennnsenassvanesnscssnasns
oo 28 55689 . Washer - V2lVe ....civveisaannns e bareasersa s et tatesans
u 29 53325 . Carburetor Body ASSY +.uveserosassacarsnsenncencnsasnsanennss
30 104407 . . Plug - EXPansion sveeioretsnsseenssrtsssrsassosncensannnsas

31 55690B . . Seal - Capillary ....... e ras s AN
32 102758 . . Plug - Expansion v.eieurensnererieitasnassrinnnesnensoas
33 55062A . . Bushing - Carburetor Body ....viviiierirnnsennnennnannn

B pud Sk b i sk fak bk fud ek bbb el ek P ek ek ek ek b b bl DD b ek el ek et ek ek e i

C

Farsrd
281 5









